t_,
Report Mo: | 2452317
Datein: ognany
Date out: M7

Applicant: Milestone Textiles

Address: B-17, Suite £ 1, Estate Avenue, 5.1.T.E. Karachi.

Tel 021-6665419
Fax:

Attn: Mr.Amir Nazar

cC:

Submitted By:

Manufacturer: Milestone Textiles

Buyer: Miltex

Label: Milltex

Buying Agent: Milestone Textiles

Dye stuff: Reactive Country of origin:Pakistan

Fabric: Fleece Destination: -

Labeled fiber contents:  70%Cotton,30%polyester Program: Mon-Wash

Size:

Contracted fabric weight: 275 GSM Season”

Color/Design: Royal

Style name: Design:Youth Pullover Hood

SWIE NO: 557

PO NO:

Department:

Test NO: -

Protocol NO: -

Prev. Report NO:

Vendor Reference NO:

Sample Description: Youth Pullover Hood
End Use: 3

Vendor proposed
Care instruction:

d _}JJ:

Ali Ashraf

Manager Technical
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Test Conducted:

1. Flammahility of Apparel & Clothing Textile

Sample descrption: Youth Pullover Hood
Direction to be tested: Raised side

Specimen 1
Specimen 2
Specimen 3
Specimen 4
Specimen &
Average
Classification:

TEST REPORT

Report NO: 2457317
CobrDesign:  Royal

(16 CFE 1610, OUngnal & after

Drycleaing washing)

Time of Original Time of Dryclean/
flame spread Burning flame spread wash
isl Code is) Burning

Code
314 SFBEBpoI 246 SFBEpoi
32.2 SFBBpoi 269 SFBEBpoi
31.8 SFBEBpOI 2568 SFBBpoI
346 SFBEBpoi 253 SFBEEpoi
33.8 SFBEBpoi 247 SFBBEpoi
327 SFBBpai 254 SFBBpoi
Class
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TEST REPORT

Report NO: 2452317
Color/Design.  Royal

DNT Did mot ignite (ne time) IBE Ignite, but extinguished {noc time)
-——SeC. Aetual burn time measured and recorded by the /timing-in 0.0 'seconds
SF 'uac Surface flash, under stop thread, but deoes not breek thread {(no time)
SF pw Surface flash, part way:; does not break thread (no time)
SF poi Surface flash, at.the point of impingement only (no.time)
-—=38C. Actual burn time megsured and recorded by the timing device in 0.0 seconds.
SF Time' (gec.), surfece flash only, no damage to the ba=ze fabric
SFBB Time (gec.), Surface flash base burn starting.at places other than the
point of ‘impingement a5 & result of surface flash
SFEBpoi Time (3ec.), surface flash kase burn starting at the point of impingement
Classification: Plain Surface Raised Fiber Surface
Class 1 Lverage burn time >3.5s3 Average burn time> 7.0z OR
Average burn-time 0-7T3 with no base burn{SF)
Classg 2 N/ Bverage burn time 4-7Ts with base burn (SFBB)
Class 3 Average burn time>3.53 Lverage burn time<d4-0s with base burn({SFEB}
FPage: 3of4
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Report NO:  24523-17
Digital Image of Sample Color/Design: Royal
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